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Item Die Number Part Description Alloy - Temper Length Pieces Pounds

13 1453 2X2X.1255C TUBE 8125 6063 -T5 253 96 2233

m—_mm_

Chemical Composition Limits Specification(s): ASTMB221-21 & AMS QQ-A-200/9

Total

Alley: 8063 My cr ZIn Ga y Tt B Zr Each Total

Al St Fe Cu Mn

Min 0.20 0.45
Max 060 035 010 010 080 010 , 010 010 | 005 015
e —
Sample ID Ultimate Tensile Strength Tensile Yield Strength % Elongation - 2"
42280-13-1-1 31.7 27.47 13
42289-13-1-2 30.0 21.9 12
42289-13-1-3 25.2 17.5 13

Certificate of Inspection and Test Results

''he undersigned certilies that the material, processes, and testing vsed in the fabrication of this order meet all applicable specifications in the ttem gescription.
Unless the item description indicates otherwise, the current Alusninnm Association Slandards and the Data Publication is considered the applicable reference. Test

reports showing compliance 1o the appropriate specifications are en lile subjsct to examination.
This certification shall be demed a part of and subject to all of the terms and conditions set forth on the front and reverse sides of Taber Extrusions Gulfport's

Quotation and/or Order Acknowlcdgement Form,
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